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DOP - Declaration of Performance

This Declaration of Performance replace anc cancels the previous one. The information contained by it correspond to the applicable standard.
Dakota Group S.a.S. reserves to change specification and design without notice.
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n: POZ92-1315PGD
TAURUS CHANNEL 130 X 150 
WITH D400 CAST IRON GRATING

1. Unique product-type identification code:

POZ92-1315PGD 

2. Type number. lot, series, or any other element that allows identification of the construction product;
  

AS ATTESTED BY THE PRODUCTION BATCH STATED BY THE LABEL ATTACHED ON THE PACKAGING OF THE 
PALLET

3. Intended use of the construction product, in accordance with the relevant harmonized technical specification, as intended 
by the manufacturer:

DRAIN CHANNEL TYPE M WITH CONCRETE SUPPORT FOR THE COLLECTION OF THE SUPERFICIAL WATERS 
IN PEDESTIAN AND VEHICULAR AREAS.

4. Name, registered trade name or trademark and address of:

DAKOTA GROUP S.A.S di ZENO CIPRIANI
Via Pitagora 3 - 37010 Affi (Verona) - Italy 

5. System(s) for assessment and verification of constancy of performance of the construction product:

SYSTEM 3

6. Name and identification number of the notified body. 

The notified body 
RESEARCH INSTITUTE OF BUILDING MATERIALS - N° 1950
Has carried out initial type testing (ITT) as described in the standard 
EN 1433:2007 
And issued test reports nr.
414-1 / PTD-409-9 / 11.04.2016

7. Declared Performance 

Name of the index Full load test Residual deformation Water tightness

Standard, approved methods EN 1433:2007

Load class D400

N° of the sample in the register book 414-1

Unit Visually mm Visually

Test results (value, indefiniteness) Endures no cracks was 
noticed 0,34 Endures no escape 

of water was noticed
Value and tolerances of the method index.
EN 1433:2007

No cracks be noticed 
on the test sample < 0,357 No escape 

of water was noticed

Testing conditions t=23C°

Deviation of the test method No
Note: The results of the testing are valid only for the tested samples. The test report conclusions cannot be multiplied without the written 
agreement of the testing laboratory.

8.The product performance in items 1 and 2 is in accordance with the declared performance in item 6.  This declaration of per-
formance is issued under the sole responsibility of item 3.

Signed for and on behalf of:

Zeno Cipriani - Legale Rappresentante

Dakota Group S.a.S.
(Signature)

Brentino Belluno - 25.07.2016
(Place and Date)


